
4010 320th Street • Boyden, IA 51234
www.demco-products.com • 800.543.3626

BOLT TORQUE SPECIFICATIONS
Size Grade Torque
3/8” 5 30 ft/lbs.

1/2” 5 75 ft/lbs.

20MM 10.9 515 ft/lbs.

22MM 10.9 702 ft/lbs.

MASSEY FERGUSON
8650, 8660,8670, 8680, 8690 

CHALLENGER
MT645C/D, MT655C/D, MT665C/D, MT675C/D, MT685C/D

AC20101 , Rev 2
2/19

READ complete manual CAREFULLY BEFORE attempting operation.

1

3

5 4

2
ITEM PART # DESCRIPTION QTY

1 14601 AGCO & MASSEY FERGUSON 
WHEEL STUD 20

2 14630 BASEPLATE SQ1000 LH F/ 
MASSEY 8600 1

3 14631 BASEPLATE SQ1000 RH F/ 
MASSEY 8600 1

4 14638-95 MASSEY/CHALLENGER 
TAPERED BUSHING, LONG 8

5 14651 BOLT, 20MM-2.50 X 90MM 
GR10.9 HEX HEAD 8

DATE

DATE

4010 320TH ST. PO BOX 189
   BOYDEN, IOWA 51234

THIRD ANGLE 
PROJECTION

 UNLESS OTHERWISE 
SPECIFIEDALL DIMENSIONS 

ARE IN INCHES 9422217 

DRAWN BY

 APPOV. BY

DRAWING.  NO. REV

SCALE: 1:6 SHEET 1 OF 1

_

SIDEQUEST BASEPLATE F/ AGCO

TOLERANCES
.X     = .060     MIN. MACHINE SURFACE  250
.XX   = ±.030      BREAK ALL SHARP EDGES 
.XXX = ±.010      BEND AND DRAFT  ±1°

181.25WEIGHT

06/14/13NM

NM 06/10/13

THE DRAWING AND ALL 
INFORMATION THERE 

ON ARE THE PROPERTY OF 
DEMCO

DESCRIPTION

 SAVED BY NM 07/25/13
DATE

VOLUME 643.18

Front of Tractor

Rear of Tractor

ITEM PART # DESCRIPTION QTY.
1. 14601 Wheel Stud, 22MM-1.50 x 120MM Gr10.9 20
2. 14630-35 Left Baseplate f/ Massey/Challenger 1
3. 14631-35 Right Baseplate f/ Massey/Challenger 1
4. 14638-95 Bushing, Tapered SQ 8
5. 14651 Bolt, 20MM-2.50 x 90MM Gr10.9 8

Please order replacement parts by PART NO. and DESCRIPTION.



4

1

5

3

3 2

ITEM PART # DESCRIPTION QTY.
1 00059 WASHER, FLAT .375 2
2 00060 .375 LOCKWASHER 2
3 00523 BOLT, .375NC X 1.25 HEX HEAD GR. 5 4
4 02592 NUT, .375NC NYLON LOCK 2
5 14637 FUEL FILTER BRACKET MASSEY 1
6 14630 BASEPLATE SQ1000 LH F/ MASSEY 8600 1

7 14631 BASEPLATE SQ1000 RH F/ MASSEY 
8600 1

Baseplate Install Instructions 

1.  Remove fenders, fuel filter brackets, and (8) 
plastic inserts. (A)

2.	 Remove existing wheel studs and replace with 
120mm long wheel studs.

When tightening wheel nuts, follow tractor 
manufacturing instructions.

3.  Install baseplate with hardware. Use Tapered 
Bushings inbetween baseplate and tractor 
frame. Shown on front cover.

4.  Install optional fuel filter bracket with hardware.
5.  Tighten bolts attaching baseplate to tractor 

frame.

1.  Attach Extention Bracket to saddle with hardware. 
2.  Use existing hardware to attach Hanger Bracket to Extention Bracket. (refer to AC20037)

Extention Bracket Install Instructions 

Fuel Filter Bracket Install Instructions 

(A)

3 421
ITEM PART # DESCRIPTION QTY

1 00083 NUT, HEX, .50NC 5
2 00084 .50 LOCKWASHER 5
3 00482 BOLT  .50NC X 1.75 GR5 HEX 5
4 14636 SPACER, SQ1000, RH, MASSEY 8600 1

OPTIONAL KIT # 6073
Fuel Filter Bracket

ITEM PART # DESCRIPTION QTY.
1. 00059 Washer, 3/8” 2
2. 00060 Washer, 3/8” Lock 2
3. 00523 Bolt, 3/8” NC x 1.25 Gr5 4
4. 02592 Nut, 3/8” Nylon Insert Lock 2
5. 14637-35 Bracket, Fuel Filter 1

Please order replacement parts by PART NO. and DESCRIPTION.

ITEM PART # DESCRIPTION QTY.
1. 00083 Nut, 1/2” 10
2. 00084 Washer, 1/2” Lock 10
3. 00482 Bolt, 1/2” NC x 1.75 Gr5 10
4. 14636-35 Extention Bracket, RH 1000 SQ 1
- 14632-35 Extention Bracket, LH 1000 SQ 1

Please order replacement parts by PART NO. and DESCRIPTION.


